
SECTION 10 - ELECTRICAL



ELECTRICAL

Series IV Highway Speed Excavators 8080400110-2

Electrical Components, Upperstructure

PAC5351

23
26
28

23
26
28

TO CAB HARNESS BULKHEAD

19
24

17
WSH PWR

WORK LT GND

HEATER TMP
14
18
23
26

14
18
23
26

31
32

HORN
WORK LT GND

27

3

20
29
30 20

29
30

20
29
30

AC FAN - 1
AC FAN GND

CLUTCH C
CLUTCH B

CLUTCH C

5
23
26

22
24

4
10
325

23
26

33

TRVL/STR PWR

STR LEFT SGN
STR RIGHT SGN

TO UPPER PCB

BOOM LTS



ELECTRICAL

80804001 Series IV Highway Speed Excavators 10-3

 Electrical Components, Upperstructure

PAC5362

SPARE BAT-1

SPARE BAT-2

OPT#1 OUT

SP-1

SP-2

SP-3

WORK LT GND

WORK LTS

BOOM EXT

TOOL CLOSE

HOIST UP

PROPEL FWD

TILT CCW

SWING LEFT

BOOM RET

TOOL OPEN

HOIST DOWN

PROPEL REV
TILT CW

SWING RIGHT

SWG BRAKE

PILOT VLV

CLR FAN

HTR/AC FLOW

AC PWR ON

HTR ON

FLUSHING VLV

SWG LT GND

SWG LT GND
20
29
30

6
7
8

6
7
8

1

15
16
21

HYD OIL TMP
TMP SND PWR

CF GND

RC PWR 3

TRAVEL REV

RC PWR 2

2
11

HOIST PROX SW

13

HORN
WORK LT GND

UP KEY BAT
UP KEY IGNUP PWR

UP GND
4
9

10
25

34

35



ELECTRICAL

Series IV Highway Speed Excavators 8080400110-4

 Electrical Components, Upperstructure
Item Part Number Qty. Description Rev.

1 4000012 1 TEMPERATURE SENSOR
2 4341189 1 SWITCH SUPPORT
3 80763094 1 REMOTE UPPER HARNESS
4 A/R DI-ELECTRIC GREASE
5 24601710 2 SUPPORT CLAMP
6 77133140 2 COVER PLATE
7 77133168 2 CLAMP SET
8 77133177 2 HEX HD CAPSCREW, 5/16-18X1-3/8
9 77143004 1 WHIZ-LOK SCREW, 5/16-18X1-1/4

10 77143006 2 WHIZ-LOK NUT, 5/16-18
11 80223034 2 WHIZ-LOCK SCREW, 1/2-13X3/4
12 80263042 1 GROUND STRAP CABLE
13 80363166 1 PROXIMITY SENSOR
14 80973096 2 WHIZ-LOK SCREW, 3/8-16X1-1/2
15 83251289 2 CLAMP SET
16 83251291 2 COVER PLATE
17 80783116 1 WASHER FLUID BOTTLE
18 85941016 2 SUPPORT CLAMP, 1/2
19 88201003 4 HEX HD CAPSCREW, 1/4-20X3/4, GR5
20 88201006 8 HEX HD CAPSCREW, 1/4-20X1/4, GR5
21 88201042 4 HEX HD CAPSCREW, 3/8-16X2-3/4, GR5
22 88501004 1 HEX NUT, 1/4-20
23 88521206 6 HEX LOCKNUT, 3/8-16
24 88561002 5 FLAT WASHER, 1/4
25 88561003 1 FLAT WASHER, 5/16
26 88561004 6 FLAT WASHER, 3/8
27 90205793 1 CUSHION CLAMP, 1-1/2
28 91043147 2 SUPPORT CLAMP, 3/4
29 91063039 4 COVER PLATE CLAMP
30 91063040 4 CLAMP SET, 3/8
31 83303239 1 HORN
32 91363018 2 SCREW, 5/16-18X1
33 Ref 24V-12V POWER CONVERTER, (see page 7-6 for details)
34 80763078 1 UPPER CONTROLLER, (RC 6-9)
35 80763079 1 UPPER EXPANSION CONTROLLER, (RC 12-4)

 

 
 
 
 
 
 



ELECTRICAL

80804001 Series IV Highway Speed Excavators 10-5

 Electrical Components, Upperstructure
Item Part Number Qty. Description Rev.



ELECTRICAL

Series IV Highway Speed Excavators 8080400110-6

Battery Box Installation

PAC5381

MOUNTING OF “+” BATTERY
CABLE TO STARTER

2
3
4

2
3
4

2
3
4

1
21
28
31

28

23
34

2
3
4

13

15

22
30

25

13
15

1
9

24
33
35

24
33
35

24
33

11

18

12

“-” BATTERY CABLE
TO ENGINE BLOCK

RAILGEAR
ONLY

RAILGEAR
ONLY



ELECTRICAL

80804001 Series IV Highway Speed Excavators 10-7

 Battery Box Installation

PAC5391

12
5 20

5
18

20

VEC HARNESS
INSTALL UNDER NUT FOR GROUND 
CABLE (FROM SWITCH TO ENGINE 
BLOCK) IN BATTERY DISCONNECT 

SWITCH PANEL.

29
32

FROM BATTERY DISCONNECT 
SWITCH TO ENGINE BLOCK.

FROM BATTERY #2
POSITIVE, (+), POST

VEC HARNESS
INSTALL UNDER NUT & WASHER 

FOR POSITIVE BATTERY CABLE ON 
REMOTE JUMP START LUG ON 

SERVICE PANEL.                                

FROM BATTERY #1 NEGATIVE, (-), 
BATTERY POST. THIS WILL BE THE 

ONLY WIRE ON THIS TERMINAL.

1417
15

BACK OF SERVICE PANEL

2
3
4

6

2
3
413

13

15
  1
10
20

7
19

GRAY CONNECTOR (-) ON LEFT 
BLACK CONNECTOR (+) ON 
RIGHT. ROUTE TO SERVICE 

PANEL

17

14 CONNECT TO NEGATIVE (-) 
POST ON BATTERY #1. ROUTE 

TO BATTERY DISCONNECT 
SWITCH ON SERVICE PANEL.

26

8
27
31

16

13

BAT GND 3/8 RING TERMINAL

13

BAT PWR 3/8 RING TERMINAL

CONNECT TO POSITIVE
POST ON BATTERY #2.
ROUTE TO REMOTE JUMP
START LUG ON SERVICE
PANEL.

CONNECT TO POSITIVE
POST ON BATTERY #1
AND NEGATIVE POST ON
BATTERY #2.

AUXILIARY WIRE STUD TO
BE ON POSITIVE (+) POST

ON BATTERY #1 AS SHOWN.

12V BAT FUSE
FROM CHASSIS HARNESS



ELECTRICAL

Series IV Highway Speed Excavators 8080400110-8

 Battery Box Installation
Item Part Number Qty. Description Rev.

1 A/R DI-ELECTRIC GREASE
2 77133139 6 CLAMP SET
3 77133140 6 COVER PLATE
4 77133177 6 HEX HD CAPSCREW, 5/16-18X1-3/8
5 77143015 7 WHIZ-LOK NUT, 3/8-16
6 77383567 4 STAINLESS STEEL NUT
7 80263012 4 WHIZ-LOK SCREW, 1/4-20X1/2
8 80381114 2 HOLD DOWN STUD
9 80483102 1 HEX HD CAPSCREW, 16-2X25, GR8.8

10 80773033 1 BRASS BUSHING
11 80781203 1 BATTERY BOX SUPPORT
12 80781204 1 INNER SUPPORT PLATE
13 80783201 1 POSITIVE BATTERY CABLE
14 80783202 1 NEGATIVE BATTERY CABLE
15 80783203 1 NEGATIVE BATTERY CABLE
16 80783204 1 BATTERY JUMPER CABLE
17 80783205 1 CHASSIS VEC HARNESS
18 Ref BATTERY BOX ASSY, (see page 10-10 for details)
19 Ref SERVICE PANEL ASSY, (see page 10-12 for details)
20 80973025 8 WHIZ-LOK SCREW, 3/8-16X1
21 88201036 1 HEX HD CAPSCREW, 3/8-16X1-1/4, GR5
22 83191007 3 HEX HD CAPSCREW, 8-1.25X16, GR8.8
23 83191013 1 LOCKWASHER, M10
24 83201092 9 HEX HD CAPSCREW, 5/8-11X2, GR8,

(qty. 3 for machines equipped with railgear)
25 85941016 2 SUPPORT CLAMP, 1/2
26 86841069 1 HOLD DOWN ANGLE
27 88521205 2 HEX LOCKNUT, 5/16-18
28 91043147 2 SUPPORT CLAMP, 3/4
29 88521306 2 HEX LOCKNUT, 3/8-16
30 88561003 3 FLAT WASHER, 5/16
31 88561004 3 FLAT WASHER, 3/8
32 88561109 1 FLAT WASHER, 3/8
33 90027472 9 HARDENED WASHER
34 91033134 1 HEX NUT, M10X1.5, (torque to 15-22 lb-ft)
35 88681455 6 HEX HD CAPSCREW, 5/8-11X1-1/2, GR8, (railgear equipped machines only)



ELECTRICAL

80804001 Series IV Highway Speed Excavators 10-9

 Battery Box Installation
Item Part Number Qty. Description Rev.



ELECTRICAL

Series IV Highway Speed Excavators 8080400110-10

Battery Box Assembly

PAC5420

UP PWR4

UPUP

MR BAT2

BATT4
CB6

20

CB7
BATT3

20

CB10

20

20

CB3

20

CB4

SP PWR2
F1

15

F2
SP PWR1

15
PWR2PWR1

BATT5

MR BAT1
CB11

20

BATT2
CB8CB9

BATT1

CB5

20

2020

CB1

20

UP PWR3
CB2

20

14

15

FUSE DETAIL OF ITEM 4

1

4

2
5

3

6
7

6
7
8

9
10
11
12

13



ELECTRICAL

80804001 Series IV Highway Speed Excavators 10-11

 Battery Box Assembly
Item Part Number Qty. Description Rev.

1 1671325 1 BATTERY BOX, (includes items 9 thru 13) B
2 77143017 4 WHIZ-LOK NUT, #10-24
3 80481210 1 VEC BRACKET
4 80483066 1 BUSSMAN VEC, (includes items 14 & 15)
5 80483093 4 SELF-TAPPING SCREW, #10-24X3/4
6 88201005 A/R HEX HD CAPSCREW, 1/4-20X1, GR5
7 88521304 A/R HEX LOCKNUT, 1/4-20
8 88561107 A/R FLAT WASHER, 1/4
9 80304765 1 DRAW LATCH, (non-locking)

80383234 1 DRAW LATCH, (locking), (uses key 91404275)
10 88261010 6 SOCKET BUTTON HD CAPSCREW, #10-24x3/4
11 88521605 6 HEX LOCKNUT, #10-24
12 88561105 6 FLAT WASHER, #10
13 80484046 4 HINGE
14 80464006 11 CIRCUIT BREAKER, 20AMP, (rated 14-volt)
15 80464004 2 FUSE, 15AMP

80634083 A/R VEC REPAIR KIT



ELECTRICAL

Series IV Highway Speed Excavators 8080400110-12

Service Panel Assembly

PAC5442

�

�

�


	
�� �

��
��
�


�

�

�

��



ELECTRICAL

80804001 Series IV Highway Speed Excavators 10-13

 Service Panel Assembly
Item Part Number Qty. Description Rev.

1 80373133 1 BATTERY DISCONNECT SWITCH
2 80483061 1 JUNCTION BLOCK
3 80763013 1 CAP
4 80773033 1 BRASS BUSHING
5 80781170 1 SERVICE BRACKET
6 80783166 1 SERVICE PANEL DECAL
7 85131075 4 GROMMET, 1”
8 86683122 1 TIE WRAP
9 88681605 2 ROUND HD MACHINE SCREW, M5X0.8X12MM, (zinc plated)

10 88681606 4 ROUND HD MACHINE SCREW, M5X0.8X50MM, (zinc plated)
11 91033133 6 HEX NUT, M5X0.8, (zinc plated)
12 88681604 4 HEX LOCKNUT, M5X0.8
13 80783271 1 BATTERY SHUT-OFF TIMER DECAL



ELECTRICAL

Series IV Highway Speed Excavators 8080400110-14

Tail & Marker Lights

PAC5451

9

10
11 12

14

13

165
6
7

1
2
3
8

15
4
8

1
2
3
8

4
8



ELECTRICAL

80804001 Series IV Highway Speed Excavators 10-15

 Tail & Marker Lights
Item Part Number Qty. Description Rev.

1 80783179 2 CLEARANCE LIGHT, RED
2 80783184 2 LIGHT GROMMET
3 80783183 2 STOP, TAIL & TURN LIGHT
4 80783181 2 BACK-UP LIGHT
5 77143015 2 WHIZ-LOCK NUT, 3/8-16
6 85841094 2 SUPPORT CLAMP
7 80973025 2 WHIZ-LOK SCREW, 3/8-16X1
8 80783185 4 LIGHT GROMMET
9  Ref REAR FENDER, (see page 1-20 for details)

10 88501610 2 HEX NUT, #8-32
11 88551006 2 LOCKWASHER, #6
12 88561104 2 FLAT WASHER, #8 
13 88301075 2 ROUND HD MACHINE SCREW, #8-32X1, GR8
14 80783473 1 REAR ID LIGHT w/CONNECTOR
15 80383374 2 RUBBER GROMMET
16 80783193 2 TAIL LIGHT HARNESS

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



ELECTRICAL

Series IV Highway Speed Excavators 8080400110-16

Head & Marker Lights

PAC5460

7

4

4

4

4

4

7

3

3

3

8

1
9

2
5

6

2
5

1
9



ELECTRICAL

80804001 Series IV Highway Speed Excavators 10-17

 Head & Marker Lights
Item Part Number Qty. Description Rev.

1 80783180 2 CLEARANCE LIGHT, (amber)
2 80783185 2 GROMMET
3 77143006 3 WHIZ-LOK NUT, 5/16-18
4 85941016 5 SUPPORT CLAMP, 1/2
5 80783182 2 TURN LIGHT, (amber)
6 Ref FRONT BUMPER & HEAD LIGHTS, (see page 1-8 for details)
7 90027319 2 SELF TAPPING SCREW, 1/4-20
8 80783192 1 FRONT BUMPER HARNESS
9 80783184 2 LIGHT GROMMET

 NOTE: Some machines may use tie-wraps in place of support clamps/hardware. 
Tie-wraps are an approved replacement for the support clamps, if desired:

 86683122 A/R TIE-WRAP
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



ELECTRICAL

Series IV Highway Speed Excavators 8080400110-18

Cab Console Circuit Board, Upperstructure

NOTE: THE SCHEMATIC SHOWN
ON THIS PAGE IS FOR SPARE
PARTS IDENTIFICATION. AN 
ENLARGED, DETAILED VIEW
OF THE SCHEMATIC CAN BE 
FOUND IN THE ASSOCIATED
MODEL’S SERVICE MANUAL.

29 28 27 26 25 24 23 22 21 20 19 18 17 16 15 14 13 12 11 10 9 8 7 6 5 4 3 2 1

AC
C

#2
 S

G
N

AC
 P

W
R

 O
N

AC
C

#1
 S

G
N

SP
-8

SP
-7

B
O

O
M

 L
T 

SW
W

O
R

K
 L

T 
SW

SP
-6

W
IP

ER
 G

N
D

JY
ST

K
 P

W
R

G
N

D
-1

2
JY

ST
K

 G
N

D
G

N
D

-1
1

C
LU

TC
H

 A
SP

-5
H

YD
 P

IL
O

T 
PW

R
O

VE
R

ID
E

H
R

N
 R

LY
H

R
N

 P
W

R
SW

IT
C

H
 P

W
R

W
SH

 P
W

R
PW

R
O

U
T-

2
PW

R
O

U
T-

1
AU

X 
PW

R
B

AT
 P

W
R

C
A

B
 L

T 
G

N
D

C
A

B
 L

TS
U

P 
H

TR
 P

W
R

U
P 

W
IP

ER
 P

W
R

BROWN WIRES
TO UPPER CAB HARNESS4

SP
-8

SP
-7

SP
-6

SP
-5 5.
1 

O
H

M
25

W

F2
0

20

H
O

R
N

 R
LY

85
86
87

30
87a

D
3

F1
3

10

F1
5

15

F1
4

10

F1
6

10

F1
9

10

SP
-1

SP
-2

SP
-3

10 10 10

F3
1

F1
8

F1
7

F5
20

F6
10

F4
25

F3
15

F2
15

AC
 F

A
N

 R
EL

AY 85
86
87
30
87a

D
9

O
PT

 1
 R

EL
AY D
885

86
87
30
87a

85
86
87
30
87a

85
86
87
30
87a

85
86
87
30
87a

85
86
87
30
87a

B
O

O
M

 L
T 

R
EL

AY

D
7

D
6

W
O

R
K

 L
T 

R
EL

AY

D
5

AC
C

. 2
 R

EL
AY

AC
C

. 1
 R

EL
AY D
4

AC
C

 - 
1

AC
C

 - 
2

12
V 

PO
W

ER
 P

O
R

T
A

.1
57

” 
FE

M
A

LE
 B

U
LL

ET R
ED

1/
4 

G
UA

G
E 

W
IR

E
B

LK1/
4 

FE
M

A
LE

 S
PA

D
E

GND

12V PWR

UP KEY BAT
BOOM LTS
UP KEY IGN

BOOM LTS GND
SOL GND-1

SPARE BAT - 1
SOL GND - 2

SPARE BAT - 2
WORK LTS

OPT #1 OUT
OPT #1 SGN
AC FAN - 1
AC FAN - 2

SP - 1
SP - 2
SP - 3

CLUTCH B
WSH PWR
RC PWR 2
RC PWR 3
12V PWR

A
B

C
D

E
F

G
H

J
K

L
M

N
P

R
S

T
U

V
W

X
B

LU
E 

W
IR

ES
TO

 U
PP

ER
 H

A
R

N
ES

S
2

A
B

C
D

E
F

G
H

UP PWR 1
UP PWR 2
UP PWR 3
UP PWR 4
UP GND - 1
UP GND - 2
UP GND - 3
UP GND - 4

O
R

A
N

G
E 

W
IR

ES
TO

 U
PP

ER
 H

A
R

N
ES

S
3

WRN ALM
STP ENG LT
HYD LVL LT

LOW FUEL LT
HYD TMP LT
DEF LVL LT

HYD FILTER LT
TRV LK LT
PK BRK LT
LOW AIR LT
WAIT STR LT
CHK ENG LT
UP KEY STR

GRADALL PTN
RS 232 GND
RS 232 TXD
RS 232 RXD
RC PWR 1
JDP PTN

HORN
TRVL/STR PWR

RC GND - 1
RC GND - 2

SWG LT GND
PDL GND

WORK LT GND
FLASH

CHECK TRANS LT
CONV PWR

UPPER LIM LT
PLUGGED

YE
LL

O
W

 W
IR

ES
TO

 U
PP

ER
 H

A
R

N
ES

S
1

1
2

3
4

5
6

7
8

9
10

11
12

13
14

15
16

17
18

19
20

21
22

23
24

25
26

27
28

29
30

31

1.
2 

K
 O

H
M

1/
2 

WSP
 B

AT
F1

 1
0

G
N

D

G
N

D

G
N

D

G
N

D

G
N

D

SP
 IG

N
10

F7

3 3 315 15

F1
2

F9 F1
1

F8 F1
0

IG
N

IT
IO

N
 R

LY

D
2

85
86
87
30
87a

SP
 A

C
C

-A

SP
 A

C
C

-B

10 10 10 10 10 1020 2525
F2

1

F2
7

F2
3

F2
8

F2
4

F2
9

F2
5

F3
0

F2
2

15
F2

6

D
1

85
86
87

30

AC
C

ES
SO

RY
 R

LY

EN
D

E
D

IA
G

N
O

ST
IC

 P
O

R
T 

(W
H

IT
E 

W
IR

ES
)

TX
L 

IN
SU

LA
TI

O
N

 - 
TH

IS
 E

N
D

 O
N

LY
A

B
C

D
E

F
G

H

RC PWR 2
RS 232 GND
RS 232 TXD
RS 232 RXD

GND

FLASH

1
2

3
4

5
6

7
8

9
10

11
12

1
2

3
4

5
6

7
8

WRN ALM
GND

HYD LVL LT
LOW FUEL LT
HYD TMP LT
DEF LVL LT

HYD FILTER LT
TRV LT LT
PK BRK LT
LOW AIR LT
WAIT STR LT
CHK ENG LT

STP ENG LT
UP KEY BAT
UP KEY ACC
UP KEY STR
UP KEY IGN

GRADALL PTN
JDP PTN

CHECK TRANS LT
UPPER LIM LT

M
O

N
IT

O
R

 (G
R

EE
N

 W
IR

ES
) E

N
D

S
B

9
10

11
12

12

10

10

10

10

10

10

10

11

3
4
5
6

2

1

10
9

8

7

PAC6490



ELECTRICAL

80804001 Series IV Highway Speed Excavators 10-19

 Cab Console Circuit Board, Upperstructure
Item Part Number Qty. Description Rev.

80763082 1 UPPERSTRUCTURE CAB CONSOLE CIRCUIT BOARD, (includes all items) C
1 91504046 1 CONNECTOR
2 91504100 1 CONNECTOR
3 80364201 1 HOUSING
4 80364202 1 STRAIN RELIEF
5 80364203 1 HOUSING CAP
6 80364204 1 PIN
7 80544022 1 CONNECTOR
8 80544021 1 CONNECTOR
9 80544020 1 CONNECTOR

10 80764102 8 RELAY, (24v)
11 80764101 1 RELAY, (24v)
12 80544024 1 CONNECTOR

NOTE: The circuit board is stamped with a part number for a 12-volt system and 
a part number for a 24-volt system. This machine uses a 24-volt system. If 
ordering a new circuit board, use part number 80763082 only. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



ELECTRICAL

Series IV Highway Speed Excavators 8080400110-20

Cab Console Circuit Board, Undercarriage

1
2
3

2
3
4

2
3
5

21
22

23
24

6
7
8

8
9

10

12 12

3
15
16
17
18
19
20

2
3

11
13
14

NOTE: THE SCHEMATIC SHOWN
ON THIS PAGE IS FOR SPARE
PARTS IDENTIFICATION. AN 
ENLARGED, DETAILED VIEW
OF THE SCHEMATIC CAN BE 
FOUND IN THE ASSOCIATED
MODEL’S SERVICE MANUAL.

F
G

H

I
C

B
A

J

L K

E
D

YE
LL

O
W

 W
IR

ES
R

ED
 W

IR
ES

LIG
HT

 G
RE

EN
 W

IR
ES

VI
O

LE
T 

W
IR

ES B
LA

C
K

 W
IR

ES
W

H
IT

E 
W

IR
ES

PI
N

K
 W

IR
E

1/
4 

FE
M

A
LE

SP
A

D
E

G
R

AY
 W

IR
ES

DA
R

K
 G

R
EE

N
W

IR
ES

O
R

A
N

G
E 

W
IR

ES
B

LU
E 

W
IR

ES

B
RO

W
N

 W
IR

ES

NEUT SGN

PUMP ENG SW

RMT
TRAV

BATT 1
BATT 2
BATT 3
BATT 4

LOW AIR

UP KEY IGN

CH KEY STRT

DR MOTOR ENG
PLUGGED

ALL WHL
DIFF LK

MKR LTS

UP KEY BAT

LOW BEAM

HORNS
MR IGN

REV SW

DIG BRAKE SGN

PLUGGED
PLUGGED

BATT 5
GND 1
GND 2
GND 3

GHTR SGN
EXHST BRK

MR DIAG SGN
CAB SPARE 1
CAB SPARE 2
RC 44 GND

RC 44 PWR-2
REV PWR

AC CLUTCH
TRV ALM

DRYER / GHTR
RMT PWR
L T/BRK R
TRV OUTPT
R TURN FRT

RMT RLY SGN
L TURN FRT
R T/BRK R
STR RIGHT

SPEEDO
HI BEAM
STR LEFT
FUEL LVL

PLUGGED

12V BAT

T/R SW PWR
CH KEY STRT

CH KEY I
CH KEY ACC

ENG STOP LTC
CHK ENG LTC
WAIT START LTC

ALL WHL
DIFF LK
AXL LK

MKR LT PWR
MKR LTS
HD LTS

HD LTS PWR

TRAV
RMT

SW PNL GND
LOW AIR

BCN PWR
HTR PWR
HTR PWR

WAIT START
CHK ENG
ENG STOP

PLUGGED
PLUGGED
ADM BAT
ADM IGN

ADM GND
GHTR SGN

PLUGGED
CAB GND

TCM IGN
TCM BAT

MKR LTS
AC CLUTCH
PLUGGED
RADIO ACC

EXHST BRK
WASHER

MR DIAG SGN
PLUGGED
PLUGGED

TRV OUTPT
RMT PWR

SCR GND
SCR BAT
SCR IGN

CHASSIS LIM LIGHT
PLUGGED
PLUGGED
SPEEDO
FUEL LVL
MKR LTS
HI BEAM

L TURN FRT
R TURN FRT
DASH GND

GAGE PWR
WASHER

WIPER PWR
LOW AIR

ENG STOP
AXL LK

PK BRK SW
WIPER PWR

PLUGGED
PLUGGED
PLUGGED
PLUGGED
PLUGGED

HI BEAM SGN

HD LTS

STOP LT SGN

L TURN FRT
R TURN FRT
L T/BRK R
R T/BRK R

TURN PWR

STOP LT PWR
STOP LT SGN

LOW AIR
GND

HORN

TR
V 

OU
TP

T

G
N

D

R
M

T 
PW

R

G
N

D

SP
 E

N
G

 IG
N

 #
1

CA
B 

SP
AR

E 
2

CA
B 

SP
AR

E 
1

SP
 B

AT
 2

SP
 B

AT
 1

SP
 A

C
C

-2

SP
 A

C
C

-1

C
B

1
15 15

C
B

2

10 10 10

10 10 10 10

10

15 20 20
10 510105

10
10

F2
0

F2
1

F2
3

F3
1

F2
8

F2
4

F2
6

F1
0

F1
1

F1
2 F9

F1
8

F1
7

F1
6

F1
5

F1
4F2

7
F3

0

F2

F1

20

20

10
F2

2

GN
D

GN
D

D1

GN
D

PK BRK SW

PLUGGED
PLUGGED

PK BRK LT
NEUT LT
PUMP LT
MTR LT

PLUGGED
UP KEY IGN
PLUGGED

PLUGGED

UP KEY BAT
T/R IGN PWR

10
F2

9

SP
 E

N
G

 IG
N

 #
2

5
F1

9

PLUGGED
PLUGGED
PLUGGED

10
F4

10
F7

10
F6

10
F5

X
X

X
X

X
X

X

RC 44 PWR-1

10
F3

3
F8

X
X

X
X

10
F2

5

12V BAT

F1
3

A
B

C
D

E
F

G
H

J
K

L
M

N
O

P
Q

R
S

T
U

V
W

X
1

2
3

4
5

6
7

8
9

10
11

12
13

14
15

16
17

19
18

20
21

24
22

23
25

26
27

28
29

30
31

6
5

2
3

4
1

10
9

11
12

7
8

25
19

18
16

17
13

14
15

24
23

22
20

21
31

29
28

30
26

27

12
1

2
4

5
3

6
7

8
11

10
9

25
15

13
14

17
18

16
22

19
21

20
23

24
28

26
27

29
1

4
3

2
11

8
5

7
6

9
10

12
14

13
15

17
16

24
21

19
18

20
22

23
27

25
26

28
29

87a
30

87
86
85

AC
CY

 R
LY

LO
-H

I B
EA

M
 R

LY

87a
30

87
86
85

EN
G 

IG
N 

RL
Y

87a
30

87
86
85

HT
R 

/ W
IP

ER
 R

LY

87a
30

87
86
85

RE
M

OT
E 

RE
LA

Y

87a
30

87
86
85

HO
RN

 R
LY

87a
30

87
86
85

IN
D 

LIG
HT

 TE
ST

 - G
ND

87a
30

87
86
85

X

L

FL
A

SH
ER

A
B

A
B

1 2 1 2

IN
D 

LIG
HT

 TE
ST

 - P
W

R

87a
30

87
86
85

T/
R 

IG
N 

RE
LA

Y

87a
30

87
86
85

BA
CK

UP
/A

LA
RM

 R
EL

AY

87a
30

87
86
85

10

25

CHASSIS LIM LIGHT

26

26

26

26

2626

26

PAC6482



ELECTRICAL

80804001 Series IV Highway Speed Excavators 10-21

 Cab Console Circuit Board, Undercarriage
Item Part Number Qty. Description Rev.

80783104 1 UNDERCARRIAGE CAB CONSOLE CIRCUIT BOARD, (includes all items) B
1 86984550 1 CONNECTOR
2 77363229 4 PIN CONTACT
3 77363349 5 PLUG
4 80544017 1 CONNECTOR
5 80544018 1 CONNECTOR
6 80963057 1 WEATHERPACK TOWER, (2-wire)
7 80963068 2 FEMALE TERMINAL PIN
8 80963066 2 CABLE SEAL, 16GA., (gray)
9 80963058 1 WEATHERPACK SHROUD, (2-wire)

10 80963069 2 MALE TERMINAL PIN
11 80544016 1 CONNECTOR
12 77383554 2 CONNECTOR\
13 77363347 1 CONTACT
14 80604005 1 CONTACT
15 80544019 1 CONNECTOR
16 77363228 1 PIN CONTACT
17 77363345 1 CONTACT
18 77363346 1 CONTACT
19 83481286 1 NUT
20 83481285 1 LOCKWASHER
21 86984556 1 TERMINAL
22 86984555 1 CONNECTOR
23 86984553 1 CONNECTOR
24 86984554 1 TERMINAL
25 80704001 1 FLASHER, 24V
26 80764102 10 RELAY, 24V

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



ELECTRICAL

Series IV Highway Speed Excavators 8080400110-22

Work Lights Installation

PAC4830

WORK LTS

WORK LT GND

CAB
LIGHTS

W
O

R
K

 L
TS

R
EA

R
 W

O
R

K
LT

 G
N

D

BOOM
LIGHTS

BOOM LTS

WORK
LIGHT

(RIGHT SIDE)

BOOM LTS GND

WORK LTS

WORK LT GND

9

14

4
10
15

11 3
5
13

2

6
12

1
4
7
10
15
16

1
4
7
10
15
16

8
9

1
4

10
15



ELECTRICAL

80804001 Series IV Highway Speed Excavators 10-23

 Work Lights Installation
Item Part Number Qty. Description Rev.

80739004 Ref WORK LIGHTS INSTALLATION, (includes all items) A
1 14404173 A/R SILICONE CAULK
2 24921315 1 GROMMET, 1-1/2
3 77143015 1 WHIZ-LOK NUT, 3/8-16
4 77163105 4 FEMALE BULLET TERMINAL, .157
5 80303094 1 WHIZ-LOK SCREW, 3/8-16X3/4
6 80361029 1 LIGHT BRACKET
7 80363038 2 WORK LIGHT SPACER
8 80363040 1 WIRING DUCT
9 80363094 1 CAB WORK LIGHT HARNESS

10 80763093 4 FLOOD LIGHT, (includes bulb)
80764155 4 FLOOD LIGHT BULB

11 80763108 2 SPOT LIGHT
12 80973025 2 WHIZ-LOK SCREW, 3/8-16X1
13 86621230 1 SUPPORT CLAMP, 11/32
14 86683122 6 TIE WRAP
15 86983193 4 MALE BULLET TERMINAL, .157
16 80761044 2 LIGHT BRACKET

 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



ELECTRICAL

Series IV Highway Speed Excavators 8080400110-24

Work Lights (LED) Installation

PAC15410

2
5

11
13
18 10

9

2
5
8
11
13
18

2
5
8
11
13
18

13
13

13
1316

10

101

104

103

102

CAB
LIGHTS

DETAIL VIEW
OF ITEM 11

BOOM
LIGHTS

WORK
LIGHTS

(RIGHT SIDE)

WORK LTS

BOOM LTS

BOOM LTS GND

W
O

R
K

 L
T

S

R
E

A
R

 W
O

R
K

LT
 G

N
D

WORK LT GND

WORK LTS

WORK LT GND

WORK LTS

WORK LT GND

7
144

6
15

3
16



ELECTRICAL

80804001 Series IV Highway Speed Excavators 10-25

 Work Lights (LED) Installation
Item Part Number Qty. Description Rev.

80769068 Ref WORK LIGHTS (LED) INSTALLATION, (includes all items) A
1 14403364 A/R LOCTITE, #242 (blue)
2 14404173 A/R SILICONE CAULK
3 24921315 1 GROMMET, 1-1/2
4 77143015 1 WHIZ-LOK NUT, 3/8-16
5 77163105 4 FEMALE BULLET TERMINAL, .157
6 80303094 1 WHIZ-LOK SCREW, 3/8-16X3/4
7 80361029 1 LIGHT BRACKET
8 80363038 2 WORK LIGHT SPACER
9 80363040 1 WIRING DUCT

10 80363094 1 CAB WORK LIGHT HARNESS
11 82175010 3 WORKLIGHT HOUSING ASSY, (includes items 101 thru 104) -
12 Not Used
13 82173056 7 LED WORKLIGHT
14 80973025 2 WHIZ-LOK SCREW, 3/8-16X1
15 86621230 1 SUPPORT CLAMP, 11/32
16 86683122 9 TY-WRAP
17 Not Used
18 86983193 3 MALE BULLET TERMINAL, .157

101 82173057 1 CABLE ASSY
102 82171040 1 BRACKET
103 88681617 1 HEX HD CAPSCREW, 1/2-13X1-1/4 (stainless steel)
104 88681383 1 NYLOCK NUT, 1/2-13

 
 
 
 



ELECTRICAL

Series IV Highway Speed Excavators 8080400110-26

This Page Intentionally Left Blank


